PEDIATRIC SEIZURES

See also PINK 2-PEDIATRIC ALTERED MENTAL STATUS, PINK 10-PEDIATRIC FEVER

FIRST RESPONDER

1. Open airway. Consider airway adjunct, if airway not maintainable by head positioning or a towel under the shoulders 

2. High flow O2, assist ventilation with bag-mask ventilation and suction as necessary
3. Protect patient if actively seizing; do not restrain except as needed for transport 

4. Spinal immobilization if indicated

5. Request ALS

6. Determine cause: 

a. If suspected febrile seizure, protect airway, keep patient normothermic, and transport

b. Question parents/guardians regarding history of seizures, medications and change in medications recently, consider their advice. Also ask about  history of fever or infection, history of trauma, or other illness;. Seizures in children are rarely life threatening

EMT-BASIC

7. Juice, soda, milk, oral glucose if awake, alert, and no danger of aspiration

8. Pulse oximeter

PARAMEDIC

9. Advanced airway as needed

10. Blood glucose check

11. Cardiac monitor/IV/IO if clinically indicated

12. If signs of dehydration and/or hyperglycemia bolus 20ml/kg (10ml/kg in newborn) NS. Additional boluses of 20 cc/kg up to three total if signs of shock

13. If blood glucose check <60mg in child or <40 in newborn

a. >2 years: D50W at 1ml/kg

b. <2 years: D25W at 2ml/kg

c. <1 month: D10W at 5ml/kg

d. Glucagon 1mg IM if no IV/IO access

14. Consider Naloxone IV, ET, IO, or IM

a. <20 kg (5 years) 0.1mg/kg (max dose 2mg)

b. >20kg (5 years) 2 mg

15. If patient in status, administer Diazepam (give slowly, watch for respiratory depression)

a. PR 0.5 mg/kg. May be repeated to max of 10mg

b. IV/IO: 0.1-0.2 mg/kg. May be repeated to max of 4 mg

16. Maintain normal body temperature

17. Post seizure: if temp. >102F, Acetaminophen 15mg/kg PO if older than 2 months and no risk of aspiration

IF RESUSCITATION NEEDED USE BROSELOW TAPE!
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